4T3k (CYLINDER HEAD)

F5 THHES FHAF LR Description A A b U
No. Part No. b " P Reqd. QTY UNIT CONSUMABLE GRADE

1 120080602-0001 ST LR HEAD COMP., CYLINDER 1 {1} /PTECES B

2 380180095-0001 ey BOLT, STUD, IN. 2 4 /PIECES C

3 380600117-0001 SENLEY & 10%14 PIN , DOWEL 2 4 /P1ECES C

4 120150193-0001 AT Sk A e GASKET , CYLINDER 1 4 /PIECES A

5 380180098-0001 XK BOLT , STUD , EX. 2 4:/PIECES C

6 270960025-0001 KACZE PLUG , SPARK 1 4 /PIECES A

7 380140336-0001 EREIZ 2860 BOLT , FLANGE , 8%60 4 4:/PIECES C

8 120250043-0001 AT Sk i 2 B PACKING , HEAD COVER 1 4 /PIECES A

9 120230109-0001 i ey COVER COMP ., HEAD 1 4:/PIECES C

10 380140215-0003 AL B M6 14 BOLT , FLANGE , 6+%14 4 4 /PIECES C

11 380740856-0001 WA TUBE , BREATHER 1 4:/PIECES A

12 110850018-0001 TP Al s CAP, BREATHER CHAMBER 1 4 /PIECES A

13 110840024-0001 I Al 2 PACKING, BREATHER CHAMBER 1 {4:/PIECES C

14 150290027-0001 HLIH JE 0IL STRAINER 1 4 /PIECES A




il 44145 /& (CRANK CASE)

5 FHAE S . . o e LA kIR
ALK Description
No. Part No. Reqd. QTY UNIT CONSUMABLE GRADE
1 110810040-0001 [ ETHEAERE CRANK CASE 1 f%:/PIECES B
2 380650347-0001 25X 41. 25X 6 OIL SEAL 25X41.25X6 1 14:/PIECES B
3 380450514-0001 T WASHER, DRAIN PLUG 2 f%:/PIECES C
4 110260025-0001 GESESES BOLT, DRAIN PLUG 2 {4 /PIECES C
5 281890001-0001 ML PR 3% ALART UNIT, OIL 1 f%:/PIECES A
6 380140011-0004 B2HE M6 X 10 BOLT, FLANGE , 6X10 1 14 /PIECES C
7 281850150-0001 T ALAE B OIL LEVEL SWITCH 1 £ /SETS B
8 380140215-0003 VA HNEAEM6%14 BOLT , FLANGE , 6%14 2 {4 /PIECES C
9 171750001-0001 P G FE GOVERNOR GEAR ASSY. 1 £ /SETS B
10 380630380-0001 Sk BEARING , RADIAL BALL 1 {t/PIECES B
11 380450531-0001 T WASHER, PLAIN 1 4 /PIECES C
12 381350004-0001 JFH 4 PIN, LOCK 1 {4 /PIECES A
13 171630001-0001 W SHAFT, GOVERNOR ARM 1 4 /PIECES B




Hi#45 3% (CRANKCASE COVER)

e s ) B A VE )R
T2 44 FR Description
Ser. No Part No. Reqd. QTY UNIT CONSUMABLE GRADE
1 380140028-0004  |7NAASkiE 2 MIEMM8X 32 [BOLT , FLANGEMS X 32 6 {4 /PIECES C
2 110820003-0001  |dh#hihas COVER , CRANKCASE 1 {4 /PIECES B
3 110690035-0005  |HLI RS CAP ASSY. 1 % /SETS B
4 380650347-0001  |yid OIL SEAL 25X41.25X6 1 {4 /PIECES B
5 380630380-0001 |#h7#%6205 BEARING 6205 1 {4 /PIECES B
6 380600120-0001  |5Ef7 448 X 14 PIN , DOWEL 8X14 2 {4 /PIECES C
7 110830007-0001 | il 44 o 25 ) 44 PACKING , CASE COVER 1 {4 /PIECES A




fhdh /752 (CRANKSHAFT/PISTON

75 TS .. " o o <X Sy
A A Description -
No. Part No. Reqd. QTY UNIT CONSUMABLE GRADE
1 130070187-0001 IHEH S RING SET 1 £ /SETS A
2 380560056-0001 AR CLIP, PISTON PIN 2 f4:/PIECES B
3 130030208-0001 e PISTON 1 f4:/PIECES A
4 130060031-0001 TH PIN, PISTON 1 f4:/PIECES C
5 130180001-0001 AT BOLT, CONNECTING ROD 2 f4:/PIECES C
6 130150054-0001 AT ROD ASSY., CONNECTING 1 % /SETS B
7 380620050-0001 - [ KEY 1 {%: /PTECES B
8 130290168-0001 ity il A CRANKSHAFT COMP 1 % /SETS B




AL S %5t (GAS DISTRIBUTION ADJUSTMENT)

¥ TS . o = AL SR
IR A Description

No. Part No. Reqd. QTY UNIT CONSUMABLE GRADE
1 140450056-0001 AINMBREHE ARM COMP. 2 £ /SETS B

2 141730001-0001 SR E A A VALVE ROCKER SHAFT 2 4 /PIECES B

3 140670041-0001 WEATAH A ROD, PUSH 2 4 /PIECES B

4 140690003-0001 AT LIFTER VALVE 2 4 /P1ECES B

5 140320001-0001 TR ROTATOR, VALVE 2 4 /PIECES B

6 140380017-0001 AR RETAINER, VALVE SPRING 2 {¢ /PTECES B

7 140340022-0001 TP SPRING , VALVE 2 4:/PIECES B

8 140400016-0001 LRI SEAL, GUIDE 1 4 /P1ECES B

9 500550041-0001 STEM VALVE COMP. 1 % /SETS B

10 140020114-0001 e CAMSHAFT ASSY. 1 4 /P1ECES B

11 380570024-0003 JF 4% P SPLIT WASHER 4 4:/PIECES B




RN 2R H 4 (STARTER SUBASSEMBLY)
T T E S EE T b o B AL S s 1t
] N escription
No. Part No. Reqd. QTY UNIT CONSUMABLE GRADE
1 193490352-0001 FResh 4 1F RECOIL STARTER COMP. 1 % /SETS B
2 160210005-T073 K S A COVER COMP ., FAN 1 {4 /PIECES C
3 193500115-T073 FReshHE STARTER ASSY. 1 % /SETS B
4 193560004-0002 T4 TH KNOB , RECOIL STARTER 1 {4 /PIECES B
5 193690019-T54U AT B Ay 21 COVER, STARTER 1 f%:/PIECES B




S X (DIVERSION ASSY.)

7 T E S EHE TR Description o FAAL RNk
No. Part No. Reqd. QTY UNIT CONSUMABLE GRADE
1 380140089-0003 B2 M6 X8 BOLT, FLANGE 6 X8 2 4 /PIECES C
2 160190048-0001 ERFRE SHROUD COMP 1 4 /P1ECES C
3 160200014-0001 KB R PLATE, SIDE 1 4 /PIECES C
6 380140003-0005 B2 M6 X 20 BOLT, FLANGE , 6X20 1 4 /P1ECES C




A¥.Jh2% (CARBURETOR)

75 T . " . B B S HE
At A R Description
No. Part No. Reqd. QTY UNIT CONSUMABLE GRADE
1 170021492-0001 LI 2% CARBURETOR 1 £ /SETS B
2 1704300600001 |44 i1 98 25 35 24 PACKING, INSULATOR 1 {4 /PIECES A
3 170440096-0001 |4k i1 28 Rm Hhth INSULATOR, CARBURETOR 1 {4 /PIECES B
4 170430048-0001 |4k i1 #8255 35 24 PACKING. , CARBURETOR 1 {4 /PIECES A
5 1704300650001 |44 i1 8 25 35 24 SPACER COMP., ATR CLEANER 1 {4 /PIECES A




B k3D /i k&8 (FLYWHEEL/COIL ASSY. )x\

5 FHAE S - - o = AL SPs 1t
F B A 44 Description

No. Part No. Reqd. QTY UNIT CONSUMABLE GRADE
1 270020140-0001 A I s FLYWHEEL COMP 1 f4/PIECES B

2 270920162-0001 UK R (B KER) COIL ASSY., IGNITION 1 % /SETS A

3 380140102-0004 VA THUEAE M6 X 25 BOLT, FLANGE, 6 X 25 2 f%:/PIECES C

4 160180023-0001 i FAN, COOLING 1 14:/PIECES B

5 193590031-0001 EEh PULLEY , STARTER 1 f%:/PIECES C

6 380370051-0001 7N TR TR R R NUT, SPECIAL 1 14:/PIECES C

7 270190002-0001 7o HL 2k B COIL ASSY., CHARGE 1 4 /PIECES A

8 380140102-0004 N Sk 2L TSR BOLT , FLANGE 2 {4 /PIECES C

9 270280006-0001 LA CLAMPER , CORD 1 4 /PIECES C

10 380140089-0003 N FR R 2L TH R A BOLT , FLANGE 1 {4 /PIECES C

11 380930023-0001 ERE LOCATION CABLE CLIP 1 4 /PIECES A




3

S

1.9

=

53 54 & 4 (CONTROL SYSTEM)

55 Egm s .. " o = AL S aE Tk
FEHAF 42K Description
Ser. No Part No. Reqd. QTY UNIT CONSUMABLE GRADE
1 380140011-0004 VEZETHUEAZME X 10 BOLT, FLANGE, 6X 10 2 14 /P1ECES C
2 171600003-0001 IR SPRING, GOVERNOR 1 14 /P1ECES A
3 380250002-0001 07 <Pty 5 8 WRAT BOLT, QUADRATE HEAD 1 14 /P1ECES C
4 171620001-0003 SR ARM, GOVERNOR 1 14 /P1ECES C
5 380370048-0001 yaviikr=ial syl NUT, FLANGE 1 14 /P1ECES C
6 171610006-0001 WA TE AL SR SPRING, THROTTLE RETURN 1 {4 /PIECES A
7 171590004-0001 W THAT ROD, GOVERNOR 1 4 /PIECES B
8 171680004-0001 WY FRAS RETAINER, CONTROL ASSY. 1 15 /SETS B
9 171660001-0001 VA TR PR A7 5 SPRING 1 4 /PIECES A
10 380200017-0005 + A SLRETMG X 35 SCREW , 5X35 1 4 /PIECES C




[ — N

18’
Q)

66—

=S JETESS (AIR CLEANER)

75 EHA S = L::¥iv RS
T A A2 TR Description
Ser. No Part No. Reqd. QTY UNIT CONSUMABLE GRADE
1 180270003-0001  [#FJE#s S HE44  |NUT, TOOL BOX SETTING 1 {4 /P1ECES B
2 180070111-0001 |%JER8 A COVER, ATR CLEANER 1 4 /P1ECES B
3 180100037-0001  |ZF JE7%IELS FILTER, OUTER 1 {4 /P1ECES A
4 180330022-0001 | JEAs e #EMR A SEPARATOR, ATR CLEANER 1 4 /P1ECES B
5 380370066-0001 | ¥E2% T ZFIMG NUT, FLANGE 2 {4 /P1ECES C
6 180280016-0001 |75y 4% i COLLAR, AIR CLEANER 1 4 /PIECES B
7 170430065-0001 |1k il o535 s PACKING, AIR CLEANER 1 1} /PIECES B
8 180020311-0001  [#¥ ke AIR CLEANER 1 £ /SETS B
9 300710104-0001  |#sukae=r 4 STAY, AIR CLEANER 1 1} /PIECES C




J§ 7= 8% (MUFFLER )

75 E S T Description Hit AL i@
Ser. No Part No. Reqd. QTY UNIT CONSUMABLE GRADE
1 180990024-0001 Vi 75 A S 2 STAY COMP., MUFFLER 1 {4 /PIECES C
2 180571852-0001 H 75 A MUFFLER 1 {4 /PIECES B
3 1806500650001 HES 025 5 B GASKET, EX., PIPE 1 {4 /PIECES A
4 380140209-0001 IS 2L T A2 AEM6 X 14 |BOLT, FLANGE, M6X 14 5 {4 /PIECES C
5 380340005-0005 7N BRI NUT, M8 2 {4 /PIECES C




#48 (FUEL TANK)

75 TG B A VE )R
A 44 TR Description
Ser. No Part No. Reqd. QTY UNIT CONSUMABLE GRADE
1 170980057-0001 A FUEL VALVE 1 14:/PIECES B
2 1707000500001 THIAR I8 R RUBBER, FUEL CUSHION 4 f%:/PIECES A
3 170710014-0001 THAR 9 e COLLAR, TANK CUSHION 4 4 /PIECES C
4 380140103-0004 ANHVEETHIBFM6 X 25 |BOLT, FLANGE, M6X 25 4 f%:/PIECES C
5 380450444-0002 3k WASHER, FLAT 4 4 /PIECES C
6 170720014-0001 VEI 1 IEM A FILTER, FUEL TANK 1 {4 /PIECES A
7 170870134-0002 VA CAP COMP., FUEL FILLER 1 {4 /PIECES B
8 281870016-0001 AR R T LABEL, FUEL METER 1 4 /PIECES B
9 380220044-0002 L IEATME X 12 |SCREW, FLAT, M5X12 1 4 /PIECES C
10 170740017-0001 bR A FUEL METER 1 {4 /PIECES B
11 170501036-0003 ikl FUEL TANK (RED) 1 {t/PIECES B
12 380750597-0001 T TUBE, FUEL 1 {4 /PIECES A
13 380960170-0002 Bk ey LOOP, TUBE 2 {1} /PIECES A




T E4: (COTROL PANEL ASSY.)

75 TS o L:<K (2 S RN
F A A4 T Description
Ser. No Part No. Reqd. QTY UNIT CONSUMABLE GRADE
1 271851758-0001 23 1l TSGR A COTROL PANEL ASSY. 1 % /SETS B
2 271810011-0001 o ENEE T o ENGINE SWITCH 1 {1}:/PIECES A
3 271890022-0001 YR RS SOCKET 2 {1}:/PIECES B
4 271290033-0001 IR AR 10A CIRCUIT BRERKER 1 {1}:/PIECES A
5 272080001-0001 IEREAA A A POST , ARODE 1 {1} /PTECES C
6 272090001-0001 SR S POST , CATHODE 1 4 /PIECES C
7 2712900110001 i (B R e CIRCUIT BRERKER 1 {1}: /PTECES A
8 2837300040001 R R AT LAMP 1 {1}:/PIECES A
9 271920001-0001 BRA RECTIFIER 1 {1}:/PIECES B
10 271970021-0002 TAIAR i PANEL BACK COVER 1 {1 /PTECES B
11 380140215-0003 7S VR L TR MG+ 14 BOLT 4 4 /PIECES C
12 380450526-0001 P WASHER 4 4 /PIECES C
13 380370047-0003 75 R TR REMA NUT 4 4 /PIECES C
14 281910009-0001 LR £ VOLTMETER ASSY. 1 {1}:/PIECES B
15 2718800050001 YRR S PLUG 2 {1}:/PIECES B




LA 5 3 (FRAME)

e TS 2k Description & AL S JE
Ser. No Part No. Reqd. QTY UNIT CONSUMABLE GRADE

1 300720386-0001  [HLaziBfE: FRAME 1 {4 /PIECES C

2 380370007-0004 [ ffvE 22 HME EIMS NUT, FLANGE, M8 8 {4 /PIECES C

3 300770001-0001  [HLA= % e RUBBER , BOTTOM 1 15 /SETS B

4 380370048-0001 [ ffvk 22 HME BIM6 NUT, FLANGE, M6 4 {4 /PIECES C

5 300770005-0001 | HLAR)kE B RUBBER , BOTTOM 4 {4 /PTECES A

6 380140215-0003 |/ A2 24 HIBEKEM6%14 BOLT, FLANGE, M6*14 3 {4 /PIECES C

7 380140102-0004 | /N #3522 THINEFeM6+20 BOLT, FLANGE, M6%20 1 {4 /PIECES C

8 380490022-0002 |4 % 4 E] WASHING, LOCK 1 14 /PIECES B

9 272980008-0001  |3@HLiEHLE GROUND LINE 1 14:/PIECES A

10 380450531-0001 | F-#[E WASHING 1 {1} /P1ECES C

11 380440003-0001 |z £} NUT 1 {4 /PIECES C

12 170700051-0001 [ i ek i fie 24 RUBBER TANK CUSHION 1 4:/PIECES A




B iL# {4 (ALTERNATOR)

=3 S o BApr VE S
FHA A2 TR Description
Ser. No Part No. Reqd. QTY UNIT CONSUMABLE GRADE
1 660080368-0001 HL SR ALTERNATOR 1 £ /SETS B
2 660120002-0001 B & BRUSH 1 4 /PIECES A
3 660140002-0001 HL R 2R IR TERMINAL, VOLT CHANGE 1 {4 /PIECES C
4 660010001-0001 HMLE SO HOUSING, RR 1 {4 /PIECES C
5 380450524-0001 THE WASHER, FLAT 1 {4 /PIECES C
6 380140347-0001 IS Sk T A BOLT, FLANGE 4 {4 /PIECES C
7 380070225-0001 N IR BOLT 1 {4 /PIECES C
8 660150109-0001 W 2 AVR 1 {1 /PTECES A
9 660020001-0014 ML i COVER, GENERATOR END (RED) 1 {4 /PIECES C
10 380140167-0002 PN SRR A THNEAEME*12 BOLT, FLANGE 9 {4 /PIECES C
11 660030001-0001 HL ALY COVER 1 {4 /PIECES C
12 661640003-0001 HALE SCEE s 1 {4 /PIECES C




3L (STARTER MOTOR)

75 TGS . . o o= LA s I
TR R Description
Ser. No Part No. Reqd. QTY UNIT CONSUMABLE GRADE
1 270350068—-0001 HE B AL STARTER MOTOR 1 %5 /SETS B
2 380140102-0004 VAY Pl Y BOLT , FLANGE 2 {4 /PIECES C
3 270810096-0001 Bl 4k H A CONTACTER COMP 1 {4 /PI1ECES B
5 380600121-0001 SERLA PIN , DOWEL 2 {1} /PTECES C




5 [
4hE FAEEN R4 (BATTERY TRAY)

75 LG5 T Description S AL G E e
Ser. No Part No. Reqd. QTY UNIT CONSUMABLE GRADE

2 271200012-0001 Z HIBA R PLATE, BATTERY GUARD 1 14:/PIECES C

4 271190016-0001 & HIBIEL BASE, BATTERY TRAY 1 14:/PIECES C

5 271210001-0001 B R JOE AT BOLT, BATTERY SETTING 2 14:/PIECES C

6 271170003-0001 bR PLATE, BATTERY SETTING 1 14/PIECES C

7 271180010-0001 & HI I AE S GUARD, BATTERY 1 14:/PIECES C

8 380480017-0001 T 2 WASHER, FRAME JOINT 8 1}:/PIECES C

9 271270007-0001 IR 2R CABLE ASSY., EARTH 1 %5 /SETS A

10 380370048-0001 NIRRT RE NUT, FLANGE 12 14/PIECES C

11 380140067-0003 NSk AR S TR R BOLT, FLANGE 2 14:/PIECES C

12 380140095-0005 NSk AR S TR R BOLT, FLANGE 8 14:/PIECES C

13 380140040-0005 NSk AR S TR R BOLT, FLANGE 2 14:/PIECES C

14 271200013-0001 & Lt IR PLATE, BATTERY SIDE GUARD 1 14:/PIECES C




s LONCINiEs=
KRB MR ERAT

Loncin motor co., Ltd.

EA . ERTARER AT VERERKEIIS
Add:No.99Hualong Road,Jiulongpo District,Chongqging,China
Tel:86 23 8980 5678/86 23 8980 8505

Fax:86 23 8906 7566

Email:service@loncinengine.com
Website:www.loncinengine.com

PRINTED IN CHINA




